

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : EVERBRIGHT ROOFING SYSTEMS P/L
8 SANTA MONICA PARADE
ILUKA
PERTH WA 6028

TEST NUMBER : 7-584082-NW
ISSUE DATE : 22/03/2012
PRINT DATE : 27/03/2012

SAMPLE DESCRIPTION (A) Everbright Clear Panel with heat stop resin
(B) Everbright Ice White panel with nanogel in 1 chamber
(C) Everbright Ice White panel with nanogel in 2 chambers
(D) Everbright Clear panel with Polycool Gold Inserts

ISO 11092-1993 Thermal Insulation (Guarded Hot Plate Test)

Test Results:	A	B	C	D
Mean heat Flux (W/m ²)	36.87	2.9	2.195	8.89
Mean Rct (m ² K/W)	0.651	3.1	5.531	1.042

SEE ATTACHED SPREADSHEET FOR COMPLETE RESULTS

Indicative result only. Sample tested for comparative purposes against similarly manufactured non flat samples. Result cannot be used in isolation for any purpose or quoted as a tested value to any standard

192691

2

(END OF REPORT)

PAGE 1

© Australian Wool Testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



MICHAEL A. JACKSON B.Sc.(Hons)
MANAGING DIRECTOR